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CUSTOMER DATE
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) SPECIFICATION FOR APPROVAL
BT R 2024-05-17
CUSTOMER DATE
EPYIE RS EFHEES .
CUSTOMER P/N DESCRIPTION 10+12 220uH K
RAVE RS “1r. ) RAE M4
OUR PART NO XR10712-221K-L OUR PART NAME T
AN R ] Appearance of size
B4 Unit: mm
o)
=
E#E T E A
FRONT VIEW TOP VIEW BOTTOM VIEW
A 12.0 MAX C 0.75+0.1 E 5.0+£0.5
B 15.5 MAX D 15.0£2.0
#7iRIdentification
JR# & Schematic Diagram Se -%
F = 2
« STRAT
L2245 3R Winding Structure Diagram
el B | 4R BaLk SR i pa g
WINDING S F WIRE TURNS WINDINGWAY
N1 S F 2UEW-0.4mm 73.5TS | B¥i=% SRR 2

FERZ T Matters needing attention:
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2024-05-17
CUSTOMER DATE
=P YRR S P ES . ,
CUSTOMER P/N DESCRIPTION 10%12 220uH K
RAEI MRS LAl %
OUR PARTNO XRI0P12-221K-L OUR PART NAME Lo ek
2% Electrical parameters
WA E HL kT PR TR
TEST PROJECT SPEC TEST FREQ TEST STRUMENTS
HREL 220uH +10% at 25°C 1KHz/0.3V TH2829A
HHEEDCR 0.33Q MAX at 25°C 1KHz/0.3V TH2829A
MR Isat L=L0%90% at 25°CDC 500mA 1KHz/0.25V TH1772B
W3 55 The test report
MR E 91 WIRGER Test result
Test project Spec 1 2 3 4 5
LR EL 220uH +10% OK OK OK OK OK
HYiHEEDCR 0.33Q2 MAX OK OK OK OK OK
MM B R Isat 500mA OK OK OK OK OK
WAEEARE: E{R: 25°C(REF)  MHXEE: 80%(REF)
TEST CONDITION:TEMP:25°C (REF) R.H.: 80%(REF)
s i H BARER g
1 A WAN R~ RET= MBI AZER OK
2 E1Y::Eva vl AXFETF1Kg OK
#i7% MADE #H ¥ CHECKED |#t# APPROVED
BARE B PR =
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